. amamanan “Eifﬁ'
1 ‘- 4 5 B
1 Samamasemasesanamagesacio] *
/ y -Ir-l'l H +E‘L i **T_—#*—*HHHH
4 ¢ el g
444
-

o gy = —

DISCLOSURE

CITY OF ORLANDO, FLORIDA

FOR FISCAL YEAR ENDED SEPTEMBER 30, 2024
L\ CITY OF

ORLANDO




BOND DISCLOSURE
SUPPLEMENT

City of Orlando, Florida

For the Fiscal Year Ended September 30, 2024

1

M
hlrli'onl o0
e 3 PrTR:

I i l“ﬂ':
i
T

o

iy
s v
TN N
TONRRER

Prepared by:
Office of Business and Financial Services



This page intentionally blank.



CITY OF

fih ORLANDO

April 1, 2025
Mayor Buddy Dyer

and City Commissioners
City of Orlando, Florida

Subject: Bond Disclosure Supplement

Dear Mayor and City Commissioners:

The City’s Bond Disclosure Supplement is prepared in conjunction with the City's Annual Comprehensive
[...]
Sludge thickening, dewatering and stabilization with hauling provided via contracted
services; and

e Standby power generation.

The Conserv Il Plant has received numerous upgrades since its completion in 1986. Recent
projects include the big bubble aeration mixing project which was completed in 2016. Such project
allows the treatment plant to mix anoxic treatment zones with large bubble cannons instead of
using fine bubble diffusers, further enhancing the Conserv 11 Plant's nutrient reduction capabilities.
Another major construction project, which was completed in 2020, involved biosolids processing
improvements. Such project involved replacing the existing gravity belt thickeners and belt filter
presses with three advanced belt filter presses as well as replacing the existing return activated
sludge and waste activated sludge pumping stations.

Construction continues on the new Pretreatment Structure with new screens and grit
equipment at the Conserv Il Plant. The structure is nearing completion. The motor control centers
have been installed and tested, control panel installation is complete with wires terminated and
testing underway, grit snails, screw compactors, and grit pumps are set and piping terminations
underway, and a tie-in and bypass plan is currently being developed to ensure plant operations
remain online while the system is started up and tested. The project is expected to be completed
in October of 2025.

B-29



CITY OF ORLANDO, FLORIDA

Available Treatment Capacity. The following table presents permitted capacity, actual
demand, and remaining capacity for the Conserv Il Plant for calendar years 2020 through 2024.

Conserv 11 Plant
Treatment Capacity and Influent Flows
(MGD)

Calendar Year
2020 2021 2022 2023 2024

City only:
Permitted Capacity 20.0 24.0 24.0 24.0 24.0
Actual Demand® 13.6 13.3 15.9 15.2 15.4
Remaining Capacity 6.4 10.7 8.1 8.8 8.6
Total:
Permitted Capacity 21.0 25.0 25.0 25.0 25.0
Actual Demand® 14.3 14.0 16.6 16.0 15.9
Remaining Capacity 6.7 11.0 8.4 9.0 9.1

@ Wastewater flows are based on the calendar year annual average daily flow.
Reductions in flow are associated with changes in inflow and infiltration
amounts due to City maintenance efforts and decreased rainfall.

Source: City's Water Reclamation Division.

[Remainder of page intentionally left blank]

B-30



CITY OF ORLANDO, FLORIDA

Performance Standards and Compliance. The following table presents the actual
performance of the Conserv Il Plant, the average performance of the Conserv Il Plant, and the
principal FDEP effluent numerical standards placed on the Conserv Il Plant's operation for the
12-month period ended December 31, 2024.

Conserv II Plant
Standards and Performance

Effluent CBOD(1) TSS(2) Nitrate
Flow Average Average Nitrogen
MGD(@3) mg/1 (4) mg/1 mg/1
January 2024 14.6 35 0.9 0.6
February 2024 15.3 33 0.7 0.9
March 2024 15.1 3.0 1.1 0.6
April 2024 14.6 3.1 0.9 0.2
May 2024 14.7 3.0 0.9 0.2
June 2024 14.7 2.2 0.9 0.8
July 2024 15.8 2.7 1.0 0.5
August 2024 17.7 2.8 0.6 0.4
September 2024 19.0 2.8 1.0 0.5
October 2024 19.6 4.2 7.1 0.9
November 2024 15.8 33 0.6 0.9
December 2024 14.5 43 1.0 0.6
Average 15.9 32 1.4 0.6
FDEP Standards (5)(6) 21.0 20.0 5.0 10.0
(1) CBOD - Carbonaceous Biochemical Oxygen Demand.
2) TSS - Total Suspended Solids.
3) Fluctuations in flow over the course of twelve months are due to intra-system flow diversion and seasonal
rainfall fluctuations.
@) mg/l - milligrams per liter
5) States the upper limits of acceptable performance as determined by FDEP.

Source: City of Orlando Water Reclamation Division

The most recent operating permit for the Conserv 11 Plant was issued on December 5, 2021,
and will expire on December 5, 2026. The City anticipates timely applying for and receiving a
renewal of the operating permit.

With respect to the Conserv Il Plant future water quality permit requirements, the Joint
Reuse Project RIBs fall within the Wekiwa and Rock Springs basin management action plan

B-31



CITY OF ORLANDO, FLORIDA

("BMAP") area. The BMAP requires a reduction in nutrient concentrations for effluent being
discharged within the basin that could impact the springs area. The current permit reflects this
requirement with effluent quality limits of 5 mg/l CBOD, 5 mg/l TSS, 3 mg/l total nitrogen, and
1 mg/I total phosphorus. Although the Conserv 1l Plant is currently capable of meeting these limits
with the existing influent flow, the process will need to be modified once the plant approaches a
flow level of 20 MGD, which is projected to occur between 2036 and 2040. The City has hired a
consulting engineer to perform an alternatives analysis on process modifications necessary to
achieve the required permit limits at the full plant flow of 25 MGD. The City anticipates receiving
recommendations in mid-2025 and will program design and construction of the necessary
improvements within the next ten years.

City management and design consulting engineers have concluded that the Conserv 11 Plant
currently meets or exceeds the requirements of its operating permit regarding effluent quality and
that the Conserv Il Plant is capable of continuing to meet these effluent requirements through 2035
with the modifications described above.

Major Wholesale Customers and Interlocal Agreements. The City has an interlocal
agreement with the City of Winter Park to provide wastewater treatment capacity within the
Conserv Il Plant for portions of the City of Winter Park that are impractical for them to serve and
are in close proximity to the Wastewater System Service Area of the Conserv Il Plant. The
following table presents the average flows, the contractually committed capacity, and the available
capacity for the City of Winter Park into the Conserv Il Plant for the 12-month period ended
December 31, 2024.

WHOLESALE CUSTOMERS
(In MGD)
Contractually
Average Flows Committed Capacity  Available Capacity
City of Winter Park 0.700 1.000 0.300

Source: City of Orlando Water Reclamation Division

Water Reuse Customers. The Joint Reuse Project is beneficial to both the City and Orange
County (each of which have half of the 50 MGD capacity in the Joint Reuse Project). The original
Joint Reuse Project involved irrigation of citrus and other agricultural crops in west Orange County
and east Lake County, Florida ("Lake County™). As a result of significant freeze events and a
series of citrus diseases, the citrus industry has been significantly reduced in the Joint Reuse Project
area and is no longer a major user of reclaimed water. In many cases, property that was formerly
planted in citrus has been sold for development and the Joint Reuse Project irrigation customer
base has transitioned to residential communities. This transition has resulted in no net loss of
irrigation capacity under the Joint Reuse Project permit.

The Joint Reuse Project is currently permitted for 39.0 MGD (average annual daily flow)
of disposal capacity through the public access reuse system.

Properties served by the Joint Reuse Project in Lake County require a conditional use
permit ("CUP") under Lake County's Zoning Code. Participating customers must obtain a CUP

B-32



CITY OF ORLANDO, FLORIDA

for those parcels that are included in the agreements. All of the participating customers in Lake
County have received their CUPs. The City and Orange County have agreed to comply with the
conditions set forth in the CUPs, including the implementation of a groundwater-monitoring
program. Groundwater monitoring wells have been installed at alternate application sites that have
been approved by FDEP and Lake County. Samples are collected quarterly and routinely analyzed
for specific parameters.

In 2000, the City and Orange County purchased 2,400 acres of land from Hi-Acres in Lake
County. These parcels, which were under the previous grower's agreement for irrigation, will
provide further flexibility for the wet weather disposal capacity for the Joint Reuse Project. The
land will be used in the future for some combination of RIB systems and agricultural irrigation.
The first series of RIBs to be constructed on the property were completed in late 2004. The City
and Orange County jointly own a total of 5,400 acres of land for current and future RIB sites. The
Joint Reuse Project is currently permitted for a RIB capacity of 29.2 MGD (average annual daily
flow).

Local Area City Contracts. The City has entered into reclaimed water agreements with
other major users in close proximity to the Conserv Il Plant that are not part of the Joint Reuse
Project joint facilities. One of the users, the MetroWest Master Community Association, accepts
and uses up to 1.5 MGD of reclaimed water on its golf course and median green spaces. In
addition, the City supplies reclaimed water to Valencia Community College, Universal Orlando
Resorts, and other users in the area. Total annual reclaimed water usage for these customers is
approximately 4.65 MGD and is expected to increase as the Water Reclamation System is
expanded.

Growth Potential and Limitations. The ability to expand the Conserv 11 Plant treatment
capacity is directly related to the ability to find additional customers to connect to the distribution
network or to the construction of additional RIBs. The City foresees no difficulties in achieving
this as demand for irrigation in the Joint Reuse Project area is significant.

The City and Orange County have plans for expanding RIB capacity on project land in
Lake County. The City and Orange County will be working with Lake County on gaining
approvals for the construction of additional RIBs in the future. Construction of additional RIB
sites will add wet-weather capacity to the Water Reclamation System, further ensuring the City's
ability to provide service during extreme weather conditions. Another option being considered for
future management of reclaimed water during reduced demand periods is long term storage
through the creation of a reservoir on project land currently owned by the City and Orange County.

Iron Bridge Plant

The Iron Bridge Plant is a regional water reclamation facility, which serves the east and
central portions of the City, unincorporated areas of Orange and Seminole Counties, and portions
of the Cities of Casselberry, Maitland, and Winter Park. The City expects the Iron Bridge Plant to
have sufficient capacity to meet wastewater needs in the Wastewater System Service Area of the
Iron Bridge Plant through the year 2035.

The Iron Bridge Plant is a 40 MGD advanced water reclamation facility, which employs
three different effluent disposal means (waste load allocation limit on the discharge to the Little

B-33



CITY OF ORLANDO, FLORIDA

Econlockhatchee River and performance standards for the artificial wetlands facility which flows
ultimately to the St. Johns River and reclaimed water irrigation through the ERRWDS).

The Iron Bridge Plant is located in south Seminole County off Alafaya Trail northwest of
the University of Central Florida campus. The plant utilizes the following processes:

Pretreatment by screening and grit removal;

Flow equalization;

Fermentation;

1st anoxic zone;

Aeration zone;

2nd anoxic zone;

2nd aerobic zone;

Secondary clarification;

Deep Bed filtration;

Chlorination for disinfection/Dechlorination for outfall;
Post aeration;

Sludge dewatering with hauling and landfilling provided via contracted services; and
Standby power generation.

The Iron Bridge Plant has received numerous upgrades to improve process performance
and replace aging and obsolete equipment. Two construction projects are planned for the near
future. The first project is the replacement of the existing grit removal system though a design-
build contract (the "lron Bridge Grit Replacement Project™). The Iron Bridge Grit Replacement
Project involves the construction of a new grit removal facility that will incorporate the latest grit
removal technology capable of removing finer grit particles than the existing system. The Iron
Bridge Grit Replacement Project is currently under construction and is anticipated to reach
substantial completion by Summer 2026. The Iron Bridge Grit Replacement Project is one of the
projects funded with a portion of the proceeds of the Series 2024A Bonds.

The second project involves the replacement of mechanisms and sludge collection systems
in eight secondary clarifiers. The replacement of the mechanisms will be performed under a
design-build contract. The design-build firm has been selected and the design services contract
received City Council approval on January 13, 2025. The project will improve the capacity and
solids capture characteristics of the clarifiers and is anticipated to take 23 months to design and
construct with a tentative completion date of February 2027.

Two different effluent outfalls and the ERRWDS are available to the Iron Bridge Plant for
effluent management. The original facility had an NPDES permitted discharge of 24 MGD which
provided for both concentration and total pounds per day restrictions on the effluent discharged to
the Little Econlockhatchee River. To allow for expansion of the Iron Bridge Plant, the City
designed and constructed a 20 MGD wetlands treatment facility (the "Wetlands Facility") on a
1,650-acre site near Christmas, Florida. A 17-mile, 48-inch force main was constructed to transmit
the treated effluent from the Iron Bridge Plant to the head of the cell-oriented wetlands system.
Totaling 1,220 acres, the Wetlands Facility was developed with a series of cells divided by earthen

B-34



CITY OF ORLANDO, FLORIDA

berms and planted with different wetland vegetation to create three separate wetlands
communities, which provide nitrogen and phosphorous removal. The Wetlands Facility has been
operating well within the anticipated performance guidelines since becoming operational in
September 1987. An indication of the positive performance of the Wetlands Facility is the fact
that FDEP increased the permitted capacity of the Wetlands Facility from the initial level of
8 MGD to 20 MGD during the 1990's and in 2001 re-rated the capacity of the Wetlands Facility
from 20 MGD to 35 MGD. The majority of the Iron Bridge Plant flow is directed to either the
ERRWDS or the Wetlands Facility. The discharge to the Little Econlockhatchee River is reserved
primarily for wet weather events in compliance with current FDEP nutrient reduction regulations.

Available Treatment Capacity. The following table presents permitted capacity, actual
demand, and remaining capacity for the Iron Bridge Plant for calendar years 2020 through 2024.

Iron Bridge Plant
Treatment Capacity and Influent Flows
(MGD)

Calendar Year
2020 2021 2022 2023 2024

City only:
Permitted Capacity 20.7 20.7 20.7 20.7 20.7
Actual Demand® 11.8 12.0 17.0 12.8 14.9
Remaining Capacity 8.9 8.7 3.7 7.9 5.8
Total:
Permitted Capacity 40.0 40.0 40.0 40.0 40.0
Actual Demand® 21.7 24.0 29.3 25.2 27.8
Remaining Capacity 18.3 16.0 10.7 14.8 12.2

@ Wastewater flows are based on the calendar year annual average daily
flow.

Source: City's Water Reclamation Division.

Performance Standards and Compliance. Each of the outfalls for the treated effluent from
the Iron Bridge Plant (the Little Econlockhatchee River, the constructed Wetlands Facility and the
ERRWDS) has separate performance standards/limitations. The FDEP has issued an operating
permit rating the treatment facility to 40 MGD. The City's NPDES permit from the EPA, which
was based on the original waste load allocation requirements and the projected degree of treatment
which would take place in the Wetlands Facility, has also been revised. The City's current
five-year combined Operating NPDES Permit was issued on October 22, 2020. The permit will
expire on October 21, 2025. The City anticipates timely applying for receiving a new operating
permit at that time.

B-35



CITY OF ORLANDO, FLORIDA

The following tables present the average monthly and annual performance of the Iron
Bridge Plant for all three of its outfalls (the Little Econlockhatchee River Outfall, the Wetlands